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PHIEU KET QUA THi NGHIEM
TEST REPORT
S8 (No) ...4/&.3.... /VLXD-TTGSTT
_ Céng ty Cb phin Gom Dit Vigt
* (Vietnam Ceramic Joint Stock Company)
: Gach Op 14t (Terracotta tiles)

_ Gach 14t nén 300x300x10 mm mau d6
* (Flooring tile 300x300x10 mm - Red)

: 67/VilasGS (819/KHTN)
: 26/03/2021

s l ]
1. Don vi yéu caw /Client
2. Logi miw/ T\vpe of sample
3, Tén miw/ Name of sample

4. 86 phitu ké hogch/ Reg, No
5. Ngdy nhin miw/ Date of receiving

- M.'m do khich hing gin dén phong thi nghiém VILAS 003-Vign V
hang yéu cau. (Samples were sent to lab VILAS 003-VIBM. Name of client and sample as client’s request).

VILAS 003 (The text report vahid for sample only
= Ddu VILAS 003 khing bao gdm phep thir diu(®) The VILAS 003 symbol not used for(*) test methods.

at Li¢u xdy dymg. Tén co quan giri miu, t8n miu trén Phiéu két qua thir nghi¢m do khich

- K&t qua thu nghiém chi ¢6 gia t vén miu. Khong duq_c sao trich mét phin Phiéu két qud ndy khi khéng duge déng y bﬁng vin ban cua phong thi nghi¢m
This test report shall not reproduced except in full, without the written aproval of VILAS 003)

KET QUA THi NGHIEM
TEST REPORT
STT . Ponvi | Kétqua | YCKTISO P4nh gis §.
(No) bl (Uni)) | (Results) | 13006:2018 |  (Evaluation) 4 _
Pha h (4] &
1 |D¢ hit nwde (Water absorption) % 781 | e<Es<10 :;::2," 7{ JiEn
Dat tiu fhugn VR L!
2 |Lyc ubn gay (Breaking strength, N 1137,6 2900 . wo L b
3 v,m u ngﬁ)_ (Brea .mgs ength) , (P‘“S‘;‘i))-x\ x k1 ov
Pat tiéu chuan™|
> N ~—
3 |D§ bén ubn (Modulus of rupture) MPa 24,4 >17,5 (Passed) N Vi
4 |Sai I§ch kich thwée (Dimension deviation)
A“ “[Sai 1¢ch Kich thuée trung binh so véi kich thudc 1am viéc (The e 0 o0 Pat tiéu chudn
% |deviation of size from the work size) ° ? 2 (Passed)
42 Sai I¢ch kich thuée trung binh so véi kich thuée clia td miu 10 vién % 0.11 £16 Dat tiéu chuén
= |(The deviay‘on of size from the average size of the 10 test specimens) i R . (Passed)
43 Sai léch chitu diy trung binh méi vién so véi chidu diy 1am viéc (The o 1.15 +10.0 Pat tidu chuin
= |deviation of average thickness from the work size thickness) . s ! (Passed)
Sai I¢ch 16m nhét cia dd thing canh Pat tiéu chuiin
44 (The mﬁ;jﬂ:m deviation from straightness) % 0,22 1,0 (Passed)
Sai 1&ch 1ém nhét cia 9 vudng géc Pat tiéu chuin
4.5 (The maximum deviation from rectangularity) % -0,74 1,0 (Passed)
4.6 |Dd phing mjt tinh tai 3 vj tri (Surface flatness)
Cong trung tdm (The maximum deviation from center curvature) % 0,05 +15 Dat ti¢u chuin
(Passed)
Cong canh mép (The maximum deviation from edge curvature) % -0,18 +1,5 Dat tidu chuén
(Passed)
Vénh géc (The maximum deviation from warpage) % 0,07 +15 Dat titu chudin
- (Passed)
4.7 | Chit lugng bd mit (Surface quality) % 97 295 Dat tiéu chulin
(Passed)
Trang 172
Ghi chi (Note):
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KET QUA THi NGHIEM
TEST REPORT
STT Don vj Két qua YCKT ISO Pinh gis
Tén chi tié L a 5
(No) én chi tiéu (Norms) WUni) | (Results) 13006:2018 (Evaluation)
5 |H¢ s6 gisn n& Am (Moisture expansion) mm/m 0,291 = B
H¢ s0 gian n& nhiét dai (Linear thermal expansion 7
. coefficient) 10°C T j
Db chiu mai & . . 3 <649 Pat tiéu chudn
7 ¢ chiu mai mon sdu (Deep abrasion resistance) mm 316 = (Passed)
a2 A 3 i >100 Pat tiéu chuin
8 |DPg ben bing gi4 (Frost resistance) chu ky >100 21 (Passed)
Ard K i . - >10 Dat tiéu chuin
9 |D{ beén soc nhiét (Resistance to thermal shock chu ky >10 2 (Passed)
10 |D§ bén héa hoe (Chemical resistance)
D§ chiu axit ndng d¢ thip . 0 N
10.1 (Resistance to low concentrations of acids) logi ULA
Do chju axit n(’)ng d6 cao . -
10.2 (Resistance to high concentrations of acids) logi UHA )
D9 chju kiém ndng d¢ thép . N
10.3 (Resistance to low concentrations of alkalis) logi ULA - - "\
D6 chju kiém ndng d4 cao . i
10.4 (Resistance to high concentrations of alkalis) logi UHB b T \ 0\
D4 bén héa chit bé boi . Dat tiéu chugn’,
105 (Resistance to swimming pool salts) higd U 2GB (Passedy
D5 bén hda chit gia dung S Dat tiéuchujn
1 UA >GB =
10:6 (Resistance to household chemicals ) ol S (Passéd

Pherong phdp thir (Test method): 1SO 10545
Ha Ngi, ngay 20/04/2021
VIEN VAT LIEU XAY DUNG PTN VILAS 003 TT GOM SU'- THUY TINH CAN BQ THU NGHIEM
FBAM VILAS 003 Glass and Ceramic Centre Tester

C%\

a Vii Vin Diing Nguyén Vin Minh
PHO VIEN TRUONG Do Anh Tufn
e T 2 7
:/lg;ug;en Van S &Jgﬁ o Trang 2/2

Ghi chd (Note):

- Miu do khich hang giri dén phong thi nghi¢ém VILAS 003-Vién Vit Liéu xdy dyng. Tén ca quan gin mdu, tén miu trén Phiéu két qua thir nghiém do khach
hang yéu ciu. (Samples were sent to lab VILAS 003-VIBM. Name of client and sample as client’s request).

- Keétqua thy nghiém chi ¢6 gid trj véi miu. Khéng duge sao trich mét phin Phiéu két qua nay khi khong duge dong y bing vin ban cia phong thi nghi¢m
VILAS 003 (The text report valid for sample only. This test report shall not reprodduced except in full, without the written aproval of VILAS 003)

- Didu VILAS 003 khéng bao gdm phép thir ddu(®). The VILAS 003 symbol not used for(*) test methods.




